WORKING DRAFT

Massachusetts Department of Environmental Protection
Drinking Water Program

HINGHAM WATER SYSTEM
Water Supply Business Plan

for
New Community and Non-Transient
Non-Community Public Water Systems

PWS NAME: Hingham Water System

CITY/TOWN:  Hingham MA

PWS ID #: #4131000




=1

Section
Background Information

1. Administration
PWS Organization, Operator Staffing, Policy Activities

2. Basic Planning
General Data, Water Demand, Municipalities Served,
Permanent Interconnections

3. Financial
Financial Information, Source of Revenue,
Estimated Income, Estimated Operation Expenses,
Financial Tables A, B, and C.

4. System Description
General, Source Information, Treatment,
Treated Water Storage, Distribution System
[...]
in Figure 1. The sources serving the system consist of one reservoir (Accord Pond) and six groundwater
sources (Downing Street, Free Street (two well fields), Prospect Street, Scotland Street, Fulling Mill Station).
These are all registered sources and are located in the Weir River watershed. Withdrawals are authorized by
the system’s Water Management Act Registration Statement for 2008 — 2017 (WMA #41913101), a copy of
which is provided in Attachment E. The Registration Statement allows withdrawals up to 1,281.15 Million
Gallons per Year (MGY), which represents an average of 3.51 Million Gallons per Day (MGD). During 2018,
the average daily production was approximately 3.35 million gallons.

The water from all of these sources is pumped to a water treatment plant located at 900 Main Street in south
Hingham, with the exception of the Downing Street well that pumps directly into the water system. Storage
is provided by two tanks: the Turkey Hill tank and the Accord Tank. The system also includes a pressure
booster station in Hull (at Beacon Road/Nantasket Ave), a booster station in Hingham (Baker Hill at Squirrel

- 13 -



Avenue) and approximately 192 miles of water mains. The distribution system is divided into two zones: the
Main Service Zone serving north Hingham, Hull, and Cohasset; and the High Service Zone serving south
Hingham.

Water Supplies (Well Fields and Reservoir)

All of the supplies serving the water system were in operation prior to 1985 and are therefore Registered
Sources. The location of the six wellfields and the Accord Pond reservoir serving the water system is shown on
Figure 1.

The Scotland Street Well was constructed in 1956 and is a 45-foot deep, gravel packed well located off
Scotland Street with an approved pumping rate of 1.55 MGD. The Scotland Street Replacement Well #1A was
built in 2008 and is a 58-foot deep, gravel-packed well with a DEP approved pumping rate of 1.55 MGD.

The Downing Street Well was built in 1965 and is a 66-foot deep, gravel packed well located off Downing
Street with a DEP approved pumping rate of 0.41 MGD. The Downing Street Well Station is the only supply
in the water system that pumps directly into the distribrution system, and is treated at the source with
sodium hypochlorite, sodium fluoride, and a blended phosphate injection for disinfection and pH adjustment.

The Prospect Street Well was built in 1971 and is a 58-foot deep, gravel packed well located off Elaine Road
with an approved pumping rate of 0.39 MGD.

There are two Free Street wellfields: a) Free Street Well #2, 2A and 4, and b) Free Street Well #3 and 5.

Free Street Wells 2, 2A and 4. These are all gravel packed wells. Well 2 was constructed in 1952 to a
depth of approximately 73 feet. Well 2A is a replacement well installed in 2007 to a depth of
approximately 79.5 feet. Well 4 was constructed in 1983 to a depth of approximately 86 feet. In
November 2008, the DEP approved a status change of Wells 2 and 4. Well 2 was changed from an active
source to an emergency source, and Well 4 was changed to an active source with a total maximum daily
withdrawal of 0.81 MGD. The total combined volume to be withdrawn from Wells 2 and 4 cannot
exceed 1.80 MGD.

Free Street Wells 3 and 5. These are also gravel packed wells. Well 3 was constructed in 1967 to a
depth of 88.5 feet. Well 5 was constructed as a satellite well to supplement lost capacity of Well 3, and
it pumps to Well 3 and subsequently to the water treatment facility. The MassDEP approved pumping
rate for these wells is 351 gpm or 0.51 mgd.

The Fulling Mill Station is located at 93 South Street. It originally consisted of seven infiltration basins that fed
a shallow 1,000 foot long horizontal well that was constructed in 1903 to a depth of approximately 21.5 feet.
Two gravel-packed replacement wells were installed in 2008. Replacement Well #1 is a 48-foot deep well
with a DEP-approved pumping rate of 0.62 MGD. Replacement Well #2 is a 42-foot deep well with a DEP-
approved pumping rate of 0.38 MGD.

The Accord Pond reservoir is located off of Whiting Street. This is a 100-acre pond with a total storage
capacity of approximately 523 million gallons and a drainage basin area of 1.01 square miles. The intake pipe
is a gravity line to the treatment plant. Accord Pond has an estimated sustainable yield of 3.0 mgd for 80
days as reported in system’s WMA Registration Application. The estimated safe yield of the pond is
approximately 0.69 mgd.

- 14 -



Treatment

The treatment plant is a 7.7 mgd facility that has been in operation since 1996. It treats water from all of its
supply sources except the Downing Street Well. Raw water is treated by rapid mix, Superpulsator clarifiers,
deep-bed granular activated carbon filters and post-filtration disinfection, pH adjustment and fluoridation.
The facility also includes a holding tank for treated water to improve water pressure in the system during high
demand periods. Rated at level 4T, the plant utilizes Aveva Wonderware Supervisory Control and Data
Acquisition (SCADA) software to support their operations. Sludge generated by the treatment process is
dewatered by two centrifuges.

Storage Tanks

The location of the Accord Pond and Turkey Hill storage tanks is shown on Figure 1. The Accord Pond
storage tank, installed in 1967, is located off Route 228 at the intersection of Whiting Street on Town-owned
property. The tank is an elevated, welded steel-type with a 0.75 Million Gallon capacity. The elevated bowl
has a diameter of 58 feet and the overall height of the storage tank is approximately 112 feet. It has an
overflow elevation of 282 feet and is connected to the system through a 16-inch water main.

The Turkey Hill storage tank, installed in 1996, is located off of Turkey Hill Lane on Town-owned property.
The tank is a ground level storage, welded steel-type standpipe with a 2 Million Gallon capacity. The
standpipe has a diameter of 70 feet and an overall height of 70 feet. It has an overflow elevation of 240 feet
and is connected to the system through a 20-inch water main.

Distribution System

The water distribution system, rated at level 3D, includes two booster stations, two pump stations, and
approximately 192 miles of water mains. The average age of water mains is 64.4 years. The distribution
system is divided into two zones: the Main Service Zone serving north Hingham, Hull, and Cohasset; and, the
High Service Zone serving south Hingham.

The water system has emergency interconnections with Cohasset and Weymouth. Since 2004 a 20-year
Wheeling Agreement has been in place between Aquarion (as the then operators of the water system), the
Town of Cohasset, and Hingham Campus LLC, aka Linden Ponds, an age-restricted housing development in
south Hingham. With the exception of the named parties (Aquarion becomes the Town of Hingham), this
Wheeling Agreement will remain unchanged under the Town’s ownership of the water system. Under the
terms of the Wheeling Agreement, Cohasset delivers up to 306,000 gallons per day of purchased water to the
distribution system through an interconnection on Route 3A near the Hingham-Cohasset border.

Unaccounted for Water (UAW) has been a persistent issue within the system for several years and the Town
anticipates spending at least $2.7 million annually on capital improvements to the system, with the goal of
reducing UAW to 10% or less to meet the conditions of their Water Management Act Registration Statement.
Over the last several years UAW has been reduced from 23% in 2013 to 12% in 2018, as reported in the DEP
Annual Statistical Reports for those years.

Permits

The following permits have been received for the Hingham water system:
= Water Management Act Registration Statement (#41919101), July 3, 2008
= List others here.

- 15 -



Figure 1.

Plan of Water System

- 16 -



B. Source Information — Pumping Stations

Pumping Facility Regular Emergency

LOCATION: NANTASKET AVENUE/BEACON ROAD, HULL (BEACON ROAD BOOSTER STATION) 1 0
A

FUNCTION: PROVIDES DOMESTIC PRESSURE WHEN THERE ARE HIGH DEMANDS IN HULL.

LOCATION: SQUIRREL HILL LANE, HINGHAM (BAKER HILL BOOSTER STATION) 5

Function: INCREASES PRESSURE FOR THE BAKER HILL DEVELOPMENT

LOCATION: ACCORD POND, HINGHAM (ACCORD POND PUMPING STATION) 3 0
C
Function: PUMP FOR THE RESERVOIR
LOCATION: SOUTH PLEASANT STREET, HINGHAM (FULLING MILL PUMP STATION) 2 0
D
FUNCTION: PuUMP FROM WELL FIELD SUPPLY TO THE TREATMENT PLANT
Pumping Date Standby/ Capacity SUCTION DISCHARGE MOTOR
Facility Type | Installed | Emergency | (GPM)
Power
Size Combined or Head (ft) Size (in) Combined or Head HP Source of Power Auto/Manual
(in) Separate Separate (ft)
A#l Hor June N 700 6 Separate 4 Separate 20 | 460VAC/3
Cent 1999 Phase
B #1 Hor May Y 450 8 | Combined 8 50 | 480VAC/3 Auto
Cent 2006 Phase
C#l Hor | February Y 1,400 8 | Combined 40 5 40 | 460VAC/3 Auto
Cent 2016 Phase
D #1 Hor March Y 1,000 5 Combined 5 Combined 50 | 460VAC/3
Cent 2015 Phase




C. Treatment
Chemical Feed

Do chemical feed facilities provide adjustable feed ranges that are easily set for operation at all required dosages? v Yes O No
Who will maintain and/or operate chemical feed? Name and Grade. _To be completed by Suez.
Is 110% containment provided for all chemical tanks? M Yes O No

Is the chemical feed equipment in a separate room? M Yes [ONo

1.

2

3

4

5. Isit properly ventilated? [ Yes O No

6. Are the feed lines color coded? M Yes O No

7. Can chemical storage be measured? M Yes O No

8. Isthere adequate chemical containment? M Yes O No

9. Isthere an eye wash and/or shower? M Yes O No

10. If phosphates are used is a chorine residual maintained in the feed? [ Yes ONo M Not Applicable

11. |If fluoride is used is an upflow saturator used? N/A [ Yes ONo [ Not Applicable



CHEMICAL FEED EQUIPMENT

Plant Name:

Hingham/Hull District WTF Source: Free St Wells #5, #2A, #2, #3, #4; Scotland St Well #1, #1A; Fulling Mill Well #1, #2, Collection Basins;

Accord Pond; Accord Brook; Prospect Well.

Chemical(s) Point of Chemical Feed Unit Feed Operation Scales
Application of
Unit
Reg | Emer | anti- Solution | Dry [ Range Average | Supply | Auto- Manual | X-Conn | Pacing | Yes | No
Siphon mg/| used (Days) | matic
Valve Ibs/day
Potassium Prior to X X X X 0.1-5.0 86.0 30 X X X
Permanganate Oxidation
Basins
Aluminum Sulfate | Rapid Mix X X X X 50-100 | 1,467.8 15 X X X
Prior to X X X X 1.0-35.0 358.7 60 X X X
Oxidation
Calcium Basins
Hydroxide (Lime) | Rapid Mix X X X X 1.0-35.0 358.7 60 X X X
Sludge Cake X X X X As Needed X X X
Pumps
Rapid Mix X X X 0.05-0.5 11.01 60 X X X
Effluent Weir
Filter Influent X X X X 0.05-0.5 7.34 60 X X X
Polymer Prior to X X X 2.0-50.0 - 60 X X
Centrifuge
Spent X X X As Needed X X
Washwater
Prior to X X X 0.3-5.0 83.4 30 X X
Oxidation
Basins/Filters
. Primary X X X 0.3-5.0 91.7 30 X X
Sodium o .
Hypochlorite D|S|nfect|on X
Final X X X 0.3-5.0 91.7 30 X X
Disinfection
Recycle X X X 1.0-5.0 6.7 30 X X
Water
Sodium Prior to Static X X X X 1.0-25.0 184.0 30 X X
Carbonate Mixer
Zinc Prior to Static X X X X 0.36 - 3.6 55.0 30 X X




Orthophosphate

Mixer

Hydrofluosilicic Prior to Static X X X 1.0 334 180 X X X
Acid Mixer
Plant Name: Downing Street GP Well WTP Source: Downing Street GP Well
Chemical(s) Point of Chemical Feed Unit Feed Operation Scales
Application
of Unit
Reg. | Emer. | anti- Solution Dry | Range | Average Supp | Auto- [ Manual X-Conn | Pacing Yes | No
Siphon mg/| used ly matic
Valve Ibs/day (Day
S)
Blended Pump X X X X As Needed X X
Phosphate and Discharge
Sodium
Hypochlorite
Sodium Fluoride Pump X X X X As Needed X X
Discharge




D. Treated Water Storage

Storage Type of Storage Location of Storage Frequency Date Material of Capacity
Unit of Last Construction (m-gal)
Inspections | Cleaned
Under- | Ground | Elevated Hydro- Plant/ | Distribution Condition
ground Level pneumatic :ump System of Tank
Tank ouse
Accord Pond X X Good sanitary and Unknown Steel 0.75
Tank structural condition;
Interior and exterior
coating is poor (2015
Assessment) Monthly
storage
Turkey Hill X X Good sanitary and tank Unknown Steel 2.00
Tank structural condition; inspections;
Interior and exterior Annual
coating is poor (2015 rooftop
Assessment) inspections
Hingham/Hull X X Exterior looks good Unknown Concrete 0.43
District WTF (2015 Assessment)
Clearwell
Storage Protection and Safety Site Protection
Unit
Proper Over- Covered/ | Vented/ Sample High Level Low Level Flood Runoff Fenced Tank
Flow Structure Locked Screened Tap Control/ Control/ Overflow
Alarm Alarm Elevation
Accord Pond X X X X X X X X X 282 ft
Tank
Turkey Hill Tank X X X X X X X X X 240 ft
Hingham/Hull X X X X X X X X X 119 ft
District WTF
Clearwell
1. Can each storage unit be bypassed for repair and cleaning without interrupting service? M Yes O No

- 21




2.

Is there sufficient storage for fire protection? M Yes

O No

- 22 -



E. Distribution System

1. Maps and Records

A. Attach a distribution system map, showing valve and hydrant locations in addition to water main
location and diameters.

B. Are there dead end areas in the distribution system? M Yes O No

If yes how many? See plan of water distribution system (Figure 1).
Are terminal hydrants available on dead ends?

C. Show the proposed coliform bacteria sampling locations on the Distribution Map. See
Attachment F. Coliform Sampling Plan.

D. Describe the proposed flushing program.

The System Operator is required to conduct a system-wide flushing program annually. A plan of
action is to be reviewed and approved by the Water Superintendent. The program should address
the dead end areas.

Attachment G. Distribution System Flushing Plan Attach from Aquarion if available.

E. Include the locations, type and size of master meters on the distribution system map.
See Figure 1.

- 23 -



Distribution System Data

PIPE USED IN WATER SUPPLY

Portion of Transmission line Source Type of Pipe Miles of Pipe Diameter Date Line Installed
and Distribution System Pipe (inches)
27.6% Ductile 53.38 |47,67,87,127,14”, 1960-2018
16”,20”,24”
1.4% Lock Joint 2.66 167, 20” 1950-1969
28.4% Cast Iron 54.97 37,47,67,8”,107, 1890-1969
127,14”,16”,20”
25.1% Cast Iron Cement 48.51 2Ys”, 47,67, 87, 1960-1989
Lined 127,167, 20"
14.0% Transite 27.08 6”7, 87, 12" 1940-1969
1.0% HDPE 1.22 6”7, 87, 12" NA
2.4% Galvanized Steel 4.68 |37, 17, 1Y47, 1Y27, 1890-1979
27,37, 47, 8”
0.3% Plastic 0.66 17,27, 37, 4” 1970-2018
0.0004% Copper 0.07 Y7, 17 NA

- 24 -




PRESSURE

Pressure in Distribution

Minimum (must be

Location System (psig) >20 psig) Maximum (psig)

Hingham/Hull District WTF 82 45 95
Accord Pond to WTF 10 5 10
Fulling Mill Wells #1 and #2 to WTF 40 35 45
Fulling Mill Cistern to WTF 40 35 45
Scotland Street Wells #1 and #1A to WTF 8 5 10
Downing Street Well 82 80 95
||Prospect Street to WTF 10 5 10

55 50 60

o WTF

}free Street Wells #2, #2A, #3, #4 and #5

- 25 -




ILC] ki G

A. General

How will maintenance be scheduled?

The system operator will conduct routine maintenance on the water supplies, treatment tank and
storage tank in accordance with the Standard Operating Procedures and Operations and
Maintenance documents provided in Attachment H. The operator will also perform routine
maintenance on the distribution system (exercise gates and valves, etc.)

1. Spare Parts Inventory
What are the spare parts inventory? To be received from Aquarion

Is it adequate to prevent long delays in equipment repairs? M Yes 0 No

2. Pump Maintenance

Is a maintenance schedule available for pump? M Yes 0 No
valves? M Yes O No
chemical feed pump? M Yes 0 No

turbine pumps? O Yes O No Not Applicable
high and low lift pumps? M Yes 0 No

Have pump maintenance records been prepared (forms only)? M Yes 0 No

3. Operation and Maintenance Manual

Isan O & M Manual available and accessible to staff? M Yes O No
(Provided in Attachment D)

Does manual conform to DWS policy? M Yes 0 No

Does manual provide guidance for operational decisions? M Yes 0 No

4. |Instrumentation/Process Automation

Are there alarms or instrumentation for process automation? (Such as chlorine, turbidity,